
energies

Review

A Critical Review on Processes and Energy Profile of
the Australian Meat Processing Industry

Ihsan Hamawand 1,*, Anas Ghadouani 2, Jochen Bundschuh 3, Sara Hamawand 1,
Raed A. Al Juboori 4, Sayan Chakrabarty 5 and Talal Yusaf 4

1 Hamawand for Research and Engineering Services, Toowoomba, QLD 4350, Australia;
sara.ghazeibrahim@gmail.com

2 Aquatic Ecology and Ecosystem Studies Group, School of Civil, Environmental and Mining Engineering,
The University of Western Australia, Crawley, WA 6009, Australia; anas.ghadouani@uwa.edu.au

3 Institute for Agriculture and the Environment, The University of Southern Queensland,
Toowoomba, QLD 4350, Australia; Jochen.Bundschuh@usq.edu.au
[...]
membrane has not been found yet [92]. Therefore, MFC still needs significant advances before it 

becomes competitive with other technologies such as anaerobic biological conversion [93]. 

Table 14 shows energy consumption by different units is a small-scale WWTP. The total energy 

consumption is found to be about 1.03 kWh/m3 of wastewater treatment [94]. However, this may be 

significantly less than the figures for large-scale WWTP, it may be suitable for wastewater treatment at a 

typical abattoir. Figure 3 show the flow process diagram of the WWTP that presented in Singh et al. [94] 

which included units such as chemical treatment, settling tanks, and disinfection. These are the main units 

required for a wastewater treatment with chemical coagulants. Based on this information and water 

consumption of 3500 m3/day (260 days/year), energy consumption from a small WWTP installed at a meat 

facility can be around 937,300 kWh per year which cost around $468,650 per year (average cost of 

electricity in Queensland/Australia is $0.5/kWh). The water from this WWTP can be recycled to the facility 

and used to reduce the use of the supplied fresh water. This is a reasonable expenditure considering the 

average cost of fresh water supplied to abattoirs in Australia is around $0.75/m3. 

Table 14. Energy consumption from a small wastewater treatment plant WWTP [94]. 

Unit 
Electrical Energy 

(kWh/m3) 

Manual Energy 

(kWh/m3) 

Chemical Energy 

(kWh/m3) 

Total Energy 

(kWh/m3) 

Sump 0.2 0.003 - 0.203 

Primary settling tank (PST) 0.09 0.019 0.096 0.205 

Dosing Tank 0.04 0.046 - 0.086 

Rotatory biological contractor (RBC) 0.09 0.002 - 0.092 

Secondary settling tank (SST) 0.17 0.008 - 0.178 

Disinfection tank 0.03 0.006 - 0.036 

Sand filter - 0.01 - 0.01 

Carbon filter - 0.01 - 0.01 

Treated water tank 0.18 - 0.003 0.183 

Sludge storage tank - 0.027 - 0.027 

Total 0.8 0.131 0.099 1.03 

 

Figure 3. Process flow diagram of a small WWTP [94]. Figure 3. Process flow diagram of a small WWTP [94].

6. Innovative Coagulants

In recent years, there has been considerable interest in the development of natural coagulants,
see Table 15. Using natural coagulants may result in considerable savings in chemicals and sludge
handling costs. Chitosan, starch, Moringa oleifera and psyllium are natural-base coagulants that have
been investigated for raw and wastewater treatments [5]. These coagulants have not been tested for
treating abattoir wastewater in Australia.

Table 15. Natural coagulants advantages and disadvantages.

Some Natural Coagulants Chemicals Advantages Disadvantages

Natural polymers

Sodium alginate Can be effective when used
with alum

Less efficient than synthetic
polymers

Chitosan
Inexpensive additives for
increasing settling velocity, and
reducing coagulant dosage.

Starch

Moringa oleifera

Psyllium

In a study by Chuentongaram [95], ferric chloride and chitosan were used as sole coagulants and as
a mixture for treating slaughterhouse wastewater. Results showed that coagulation of slaughterhouse
wastewater using ferric chloride or chitosan alone at pH 5 can achieve COD removal of 48.4% and
30.5%, respectively. The doses of ferric chloride and chitosan applied were 160 mg/L and 10 mg/L,
respectively. Higher removal was achieved with ferric chloride for turbidity and SS of 97.77% and
97.39%, respectively. For chitosan, the removals were around 93.28% and 92.19%, respectively. With
regards to combination of ferric chloride and chitosan, the optimum ratio of the two coagulations
was 1:16 with removal efficiencies of COD, turbidity, and SS, being around 53.7%, 93.7%, and 92.2%,
respectively [95].

Morales et al. [96] studied both the solution and the suspension of grinded and soaked seeds of
Moringa oleifera Lam, in reducing turbidity of wastewater from a slaughterhouse. The results showed
82% of absorbency reduction for the wastewater from the pond. In relation to the coagulant dose (seeds
suspension), 25 g/L dose achieve up to 78% of turbidity reduction. In A study by Lagasi et al. [97],
Moringa oleifera was used as a coagulant to treat abattoir wastewater and found to be effective. In this
study, a comparison was made using Moringa oleifera extracts in its ordinary state and after extracting
the oil content. Significant turbidity reduction from 218.4 NTU to 42 NTU (reduction 80.8%) was
observed when de-oiled Moringa was used. The ordinary Moringa reduced turbidity from 218.4 NTU
to 68 NTU (reduction 68.9%).

It is obvious from the above that these natural coagulants such as chitosan and Moringa oleifera
extracts are good alternatives for the chemical coagulants.



Energies 2017, 10, 731 21 of 29

Another natural coagulant is tannin, which is a naturally sourced compound that is
environmentally safe. Khwaja and Vasconcellos [98] reported a method for recovering tallow from
meat processing wastewater. The method involves adding a coagulant mixture including tannin to
the wastewater to agglomerate suspended fat, oil and grease particles. For example, a coagulant
composition was prepared by mixing 200 ppm tannin-PolyMADAME, 29 ppm of a 10/90 methyl
chloride quaternary salt of dimethylaminoethyl acrylate/acrylamide copolymer and 19 ppm of a
39/61 acrylic acid/acrylamide copolymer. The coagulant composition was added to beef wastewater
that was flowing through a 3.2 L/s Entrapped Air Flotation (EAF) unit. The results are shown in
Table 16, the reduction in each of BOD5, TSS and FOG are around 73% and greater.

Table 16. Field trial results for tannin-based coagulant tested on beef wastewater [98].

Parameters Influent (mg/L) Reduction (%)

BOD5 3425 73
TSS 1230 76
FOG 1090 74
TKN 220 45
TP 64 27

7. Optimal and Practical Solutions

Before discussing optimal and/or practical solutions for the treatment of red meat processing
industry wastewater, the efficiency of the treatment plant should be addressed. The following steps
should be applied to enhance the plant efficiency:

• Optimize fresh water usage;
• Improve separation of blood from the wastewater system;
• Removal of solid waste from production area floors before wet cleaning;
• Installation of sludge trap and fat separator.

These steps, if applied, will reduce the amount of water consumed and wastewater produced
which will positively impact the expenses of the plant. In addition, it will reduce sludge production in
the physical, chemical and biological treatment processes which means less cost to handle these
by-products. By applying these steps and combining them with an optimal treatment process,
the financial and the environmental benefits will be improved. Low cost, efficient treatment and
environmentally friendly by-products can be a definition for an optimum treatment solution for any
wastewater. Based on the current information provided in this study, the optimal treatment process
can be categorized into different scenarios based on the required outcomes. To identify these scenarios,
it is important to start with analysing the units in the treatment system.

The physical treatment units are very important parts and cannot be eliminated from the treatment
process. A settling tank after screening would be ideal for mixing, controlling the composition and
flow rate of the influent. This will dilute the cleaning chemicals to low concentration which will
eliminate their impact on the biological, physical and chemical treatment processes. Screening and
settling (separated by gravity) can achieve around 90% removal for the coarse particles.

The insoluble and the fine colloidal particles can be removed by other treatment processes.
The DAF unit can be an integral part to the physical treatment where fine particles, including fat, oil
and grease can be removed. DAF units can achieve COD reductions ranging from 32% up to 63%
of mostly fine and colloidal particles. This efficiency can be increased to 97% by adding chemical
coagulants which remove a large portion of the soluble materials.

In case of abattoir B (Table 12), Table 17 shows the amount of coagulants required and the total
cost of the combined chemicals. The total cost of using this combination (ferric chloride and chitosan)
at the wastewater treatment plant per annum will be around 40,000 AUD. The figures in the table are
based on 260 days of operation per annum and 2800 m3/day of wastewater treated. The amount of



Energies 2017, 10, 731 22 of 29

ferric chloride and chitosan coagulants required will be around 448 kg/day (116 t/year) and 28 kg/day
(7.3 t/year), respectively. The saving is obvious when chitosan is used in a combination with ferric
chloride; it is half the cost of using alum. In addition, the weight of sludge produced in case of this
combination is around 123t. Compared to alum, which is around 546 t, the sludge produced by this
combination is less by 77%.

Table 17. Amount of ferric chloride and chitosan required and their costs.

Chemicals Dose
(mg/L)

Dose
(kg/m3)

Cost
(AUD/t)

Cost
(AUD/m3)

Consumed
t/Year

Cost
(AUD/Year)

Sludge
(t/Year *)

Ferric
chloride 160 0.16 250 0.04 116 29,120 116

Chitosan 10 0.01 1500 0.015 7.3 10,920 7.3
Total - - - 0.055 123.3 40,040 123.3

* Based on the amount of coagulants only.

Figure 4, scenario I, chemical DAF is recommended to eliminate problems associated with crust
formation at the biological treatment stage. After biological treatment, the wastewater will be refined
to a level where it is suitable for irrigation of animal feed crops. This is because of the low efficiency of
anaerobic digestion process. The degree of organic matter degradation in a typical anaerobic pond
typical anaerobic digester can reach 53% . Effluent wastewater from the biological treatment will be
loaded with other soluble organic matter as a result of the biological reactions such as phosphors and
ammonia which makes it suitable for irrigation. It is recommended to control the physico-chemical
treatment efficiency in order to reduce the organic loading rate of the wastewater to acceptable range
for anaerobic digestion process which is around 0.05 to 0.08 kg BOD/m3·day (low rate anaerobic
digesters such as ponds).

Figure 4, scenario II, chemical treatment can be installed at a last stage of the treatment system.
At this stage, most of the wastewater content is in forms of soluble and/or colloidal particles which are
appropriate for chemical treatment. By controlling the chemical dosage and the pH of the wastewater,
the treated water can reach a specification suitable for surface water release or recycled for specific
use in the plant. Because discharging wastewater directly into surface water requires sterilisation
with chlorinated chemicals, a sterilization unit can be added at the end of the treatment system. The
biological process can be removed from the treatment system.

To conclude, it is recommended to use iron-based coagulants as the main coagulants with a natural
coagulant as an aid. This will produce better results than using alum or any other chemical product
that may cause health or environmental problems. It is not only more efficient but also it reduces the
amount of sludge produced and its toxicity. There is potential for the by-products from the physical,
chemical and biological processes to be used to generate revenue for the meat processing plant. These
by-products should first go through some treatment processes to eliminate biological activities and
biological hazards. When chemicals used in the treatment process such as in the coagulation system,
then these chemicals will end up in the by-product. For this reason, chemicals should be used wisely,
and biodegradable chemicals are highly recommended.

Energies 2017, 10, 731  23 of 30 

 

Table 17. Amount of ferric chloride and chitosan required and their costs. 

Chemicals 
Dose 

(mg/L) 

Dose 

(kg/m3) 

Cost 

(AUD/t) 

Cost 

(AUD/m3) 

Consumed 

t/Year 

Cost 

(AUD/Year) 

Sludge 

(t/Year *) 

Ferric chloride 160 0.16 250 0.04 116 29,120 116 

Chitosan 10 0.01 1500 0.015 7.3 10,920 7.3 

Total - - - 0.055 123.3 40,040 123.3 

* Based on the amount of coagulants only. 

Figure 4, scenario I, chemical DAF is recommended to eliminate problems associated with crust 

formation at the biological treatment stage. After biological treatment, the wastewater will be refined 

to a level where it is suitable for irrigation of animal feed crops. This is because of the low efficiency 

of anaerobic digestion process. The degree of organic matter degradation in a typical anaerobic pond 

typical anaerobic digester can reach 53% . Effluent wastewater from the biological treatment will be 

loaded with other soluble organic matter as a result of the biological reactions such as phosphors and 

ammonia which makes it suitable for irrigation. It is recommended to control the physico-chemical 

treatment efficiency in order to reduce the organic loading rate of the wastewater to acceptable range 

for anaerobic digestion process which is around 0.05 to 0.08 kg BOD/m3·day (low rate anaerobic 

digesters such as ponds). 

Figure 4, scenario II, chemical treatment can be installed at a last stage of the treatment system. 

At this stage, most of the wastewater content is in forms of soluble and/or colloidal particles which 

are appropriate for chemical treatment. By controlling the chemical dosage and the pH of the 

wastewater, the treated water can reach a specification suitable for surface water release or recycled 

for specific use in the plant. Because discharging wastewater directly into surface water requires 

sterilisation with chlorinated chemicals, a sterilization unit can be added at the end of the treatment 

system. The biological process can be removed from the treatment system. 

To conclude, it is recommended to use iron-based coagulants as the main coagulants with a 

natural coagulant as an aid. This will produce better results than using alum or any other chemical 

product that may cause health or environmental problems. It is not only more efficient but also it 

reduces the amount of sludge produced and its toxicity. There is potential for the by-products from 

the physical, chemical and biological processes to be used to generate revenue for the meat processing 

plant. These by-products should first go through some treatment processes to eliminate biological 

activities and biological hazards. When chemicals used in the treatment process such as in the 

coagulation system, then these chemicals will end up in the by-product. For this reason, chemicals 

should be used wisely, and biodegradable chemicals are highly recommended. 

 

Figure 4. Scenarios for wastewater treatment from slaughterhouses. 

8. Economical Analysis 

The type of the coagulant is responsible for the size of the sludge produced and, consequently, the 

cost of the treatment operation rises. In general, the amount and the characteristics of the sludge 

produced during the coagulation/flocculation process depend on the type and dosage of the coagulant 

used and the operating conditions. A study by Amuda and Alada [28] showed that accumulated 

volume of wet sludge at the bottom of the jar test beakers using alum as a sole coagulant was 

voluminous but compacted. A maximum reduction in the volume of sludge of 54% was obtained when 

polymer (anionic polyacrylamide) was added as a coagulant aid [28]. Aguilar et al. [29] showed that the 

Figure 4. Scenarios for wastewater treatment from slaughterhouses.



Energies 2017, 10, 731 23 of 29

8. Economical Analysis

The type of the coagulant is responsible for the size of the sludge produced and, consequently,
the cost of the treatment operation rises. In general, the amount and the characteristics of the sludge
produced during the coagulation/flocculation process depend on the type and dosage of the coagulant
used and the operating conditions. A study by Amuda and Alada [28] showed that accumulated
volume of wet sludge at the bottom of the jar test beakers using alum as a sole coagulant was
voluminous but compacted. A maximum reduction in the volume of sludge of 54% was obtained